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2.1

2.2

SAMPLE REQUIREMENTS

Approximately 3.5kg of Triton TT-55 was received for water permeability determination
on coated concrete cores in general accordance with DIN 1048 and the Taywood
Engineering In House Test Procedure.

METHOD

Sample Preparation

Two coats of Triton TT-55 was trowel applied to 100mm diameter concrete cores at a rate
of 3kg/m™ , giving a total coating rate of 6kg/m? .The second coat was applied 90° to the
first allowing 24 hours drying time between each coat.

The coating was cured for three days at 23 + 2°C in a plastic bag and conditioned for
fourteen days at 60 & 5% RH.

Water Permeability Coefficient Determination

The side of each sample was sealed with epoxy resin, by placing in circular moulds and
filling the annular space with cold a curing epoxy resin. When the resin had cured, the
specimens were demoulded and the water permeability coefficients were determined for
the samples in an as received condition.

The procedure followed was generally in accordance with the test methods quoted above.
Water, increasing in pressure at a rate of 1 bar per day, was applied to the uncoated surface
of the samples. A diagram of the test equipment is shown in Figure 1. The testing was
undertaken in the laboratory at 23+2°C and ambient Relative Humidity.

Permeability coefficient based on the time for penetration were calculated using Valenta’s
modified formula, and a coefficient based on flow rate and penetration depth was
calculated using Darcy’s formula.









